## **EC DECLARATION OF CONFORMITY**

No.: Sabi # 52014 (front side)

#### The undersigned, representing the following manufacturer

manufacturer : Sabi Inc.	
address: 435 Homer Ave., Palo Alto CA 94301, USA	

or representing the manufacturer's authorized representative established within the Community (or the EEA) indicated herafter (when applicable)

authorized representative: Nobaloney ApS		
address: Helsebakken 5, 2900 Hellerup, Denmark	2	

### herewith declares that the product

product identification : Sabi Roam Canes: Models: Classic, Sport, Luxe

# is in conformity with the provisions of the following EC directive(s) (including all applicable amendments)

reference n °	Title
	COUNCIL DIRECTIVE 93/42/EEC of of 14 June 1993 concerning medical devices.
	DIRECTIVE 2007/47/EC OF THE EUROPEAN PARLIAMENT AND OF THE COUNCIL of 5. Sept. 2007 amending Council Directive 93/42/EEC concerning medical devices

and that the standards and/or technical specifications referenced overleaf have been applied.

Last two digits of the year in which the CE marking was affixed: ....(when compliance with the provisions of the Low Voltage directive 73/23EEC is declared)

Hellerup, Denmark (place),	Feb 19 <sup>th</sup> 2014 (date)
(signature)	
Claus Højer Hansen, CEO, Nobaloney ApS,	***************************************
(name and function of the signatory empowered to bind the manufact	urer or his authorized representative)

### **EC DECLARATION OF CONFORMITY**

No.: Sabi # 52014 (back side)

# References of standards and/or technical specifications applied for this declaration of conformity, or parts thereof:

_	harmonized standards ·	

- harmonized standards :							
nr	issue	title	parts (1)				
- othe	r standards aı	nd/or technical specifications :					
nr	issue	title	parts (1)				
		Meets ISO 11334-1:2007 Requirements and test methods for elbow crutches. Meets ISO 11334-4: 1999 Requirements and test methods for walking sticks with 3 legs. Meets ISO 24415-1:2009 and ISO 24415-2:2011 – Tips for assistive products for walking – requirements and test methods Part 1: friction of tips and Part 2: Durability of Tips.					
		utions, the details of which are included in the technical documentation file:	mentation				
mention compre CPSC-0	ned, The Sabi F ssive max load	ized European standard for Walking Canes and accessories, exce Roam canes have been tested at the accredited SGS testing labs—s and the Colour coating has been test for Lead in paint with refel test method which we certify conforms to the above mentioned ass 1.	for rence to				
(Pages	3-8)	***************************************	****************				
*********	200000000000000000000000000000000000000						
<u>Other</u>	Other references or information required by the applicable EC directive(s):						
***********		***************************************	•••••				
	······································	***************************************	0000000000000000000				
5500000000	***************************************						
0000000000							

(1) Where appropriate, the applicable parts or clauses of the standard or the technical specification shall be referenced.

AH



#### TEST REPORT

Report No.: TK-13-01116X

Page

:1 OF 1

Date

:Mar. 14,2013

Project Name:

Self Evaluation

Applicant:

LIANG CHI HARDWARE WORKS CO., LTD.

Supplier:

LIANG CHI HARDWARE WORKS CO., LTD.

Sample Name:

Handle

Sample Submitted By:

LIANG CHI HARDWARE WORKS CO., LTD.-PETER LEE

Date of Testing:

Date of Sample Received: Mar. 14,2013

Test Method:

Mar. 14,2013

1. Fixed test sample on load test machine

2. Starting compressive test and record the max load value (test speed 10 mm/min).

Remark:

The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Testing)

#### Test Result:



Test Results: Compressive test

Sample Name	Compressive Max Load (lbf)		
Handle	264		

---- 000 -----

The required specification(s) offered in this test report is/are for reference only. The conformity judgment is at the Applicant's final verdict.

Signed for and on behalf of SGS TAIWAN Ltd.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明,此報告結果僅對測試之樣品負責。本報告未經本公司書面許可,不可部份複製。

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms\_and\_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/en/Terms-and-Conditions/Terms-e-Document. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.



Material & Engineering Laboratory-Taichung

#### TEST REPORT

REPORT NO: TK-13-01049X PAGE NO : 1 OF

DATE : Mar. 12,2013

Project Name:

Self Evaluation

Applicant:

LIANG CHI HARDWARE WORKS CO. LIANG CHI HARDWARE WORKS CO.

Supplier: Sample Name:

Handle (ITEM: CS-43")

Sample Submitted By:

LIANG CHI HARDWARE WORKS CO., LTD.-PETER LEE

Date of Sample Received: Mar. 11,2013

Date of Testing:

Mar. 11,2013~Mar. 12,2013

Test Method:

1. Fixed test sample on load test machine

2. Starting compressive test and record the max load value (test speed 10 mm/min).

Remark:

The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Testing)



Test Results: Compressive test

Sample Name	Compressive Max Load (lbf)		
Handle(ITEM: CS-43")	241		

000

The required specification(s) offered in this test report is/are for reference only.

The conformity judgment is at the Applicant's final verdict.

SGS TAIWAN Ltd.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明,此報告結果僅對測試之樣品負責。本報告未經本公司書面許可,不可部份複製。

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms\_and\_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/en/Terms-and-Conditions/Terms-e-Document. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Signed for and on behalf of



Material & Engineering Laboratory-Taichung

#### TEST REPORT

REPORT NO: TK-13-02946X

PAGE NO : 1

: Jul. 03,2013

OF

DATE

Project Name:

**Self Evaluation** 

Applicant:

LIANG CHI HARDWARE WORKS CO., LTD.

Supplier:

Sample Name:

Handle LIANG CHI HARDWARE WORKS CO., LTD.-PETER LEE

Sample Submitted By: Date of Sample Received:

Jun. 27,2013

Date of Testing:

Jun. 27,2013~Jul. 03,2013

Test Method:

1. Fix sample on the testing machine.

2.Test rate (10 mm/min)

Remark:

The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Testing)

#### Test Result:



#### Test Results: Compressive test

Sample Name	Compressive Max Load (lbf)
Handle	298

---- 000 -----

The required specification(s) offered in this test report is/are for reference only. The conformity judgment is at the Applicant's final verdict.

Signed for and on behalf of SGS TAIWAN Ltd.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions.aspx">http://www.sgs.com/en/Terms-and-Conditions.aspx</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx">http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.



## **Test Report**

No. : CY/2013/C1375 Date : 2013/12/20 Page: 1 of 3

LIANG CHI HARD WARE WORKS CO., LTD. B-BLDG, 11F-5, NO. 20, TA-LUNG ROAD, TAICHUNG CITY, TAIWAN, R. O. C.

## The following sample(s) was/were submitted and identified by/on behalf of the applicant as :

Sample Submitted By

LIANG CHI HARD WARE WORKS CO., LTD.

Sample Description

PURPLE COLOR TUBE / BLACK COLOR TUBE

Buyer/Order No.

SABI

Country of Origin

Sample Receiving Date

T.W 2013/12/18

**Testing Period** 

2013/12/18 TO 2013/12/20

**Test Requested** 

As specified by client, to conduct the following test(s):

(1) Lead in paint / similar surface coating material

Test Result(s)

Please refer to next page(s).



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions.aspx">http://www.sgs.com/en/Terms-and-Conditions.aspx</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx">http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx</a>. Attention is drawn to the limits of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.



# **Test Report**

Page: 2 of 3 No.: CY/2013/C1375 Date: 2013/12/20

LIANG CHI HARD WARE WORKS CO., LTD. B-BLDG, 11F-5, NO. 20, TA-LUNG ROAD, TAICHUNG CITY, TAIWAN, R. O. C.



#### Test Result(s)

PART NAME No.1

PURPLE/SILVER COLORED COATING

PART NAME No.2

**BLACK/SILVER COLORED COATING** 

(1) Lead in paint / similar surface coating material

	T	NA CLUB NATIONAL NATI		Res	sult
Test Item(s)	Unit	Method	MDL	No.1	No.2
Lead (Pb)		With reference to CPSC-CH- E1003-09.1 method.	2	24	21

#### Note:

- 1. mg/kg = ppm; 0.1wt% = 1000ppm
- 2. MDL = Method Detection Limit
- 3. With reference to Test Method CPSC-CH-E1003-09.1 dated February 25, 2011, the result is calculated using the minimum sample weight.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions.aspx">http://www.sgs.com/en/Terms-and-Conditions.aspx</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx">http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.



# **Test Report**

No.: CY/2013/C1375 Date: 2013/12/20 Page : 3 of 3

LIANG CHI HARD WARE WORKS CO., LTD. B-BLDG, 11F-5, NO. 20, TA-LUNG ROAD, TAICHUNG CITY, TAIWAN, R. O. C.



\* The tested sample / part is marked by an arrow if it's shown on the photo. \*

CY/2013/C1375 NO.1



CY/2013/C1375 NO.2



\*\* End of Report \*\*

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions.aspx">http://www.sgs.com/en/Terms-and-Conditions.aspx</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx">http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.